1410 Scale 4WD RS Nitro & Electric Pawered Cap

129995 N (Singis 73se9l
BiiA998» 13 (g RS89y

Spirit EBD/EBL,
4048 £30 Canulsd
A% 5B CERANISSSY

CEFEHR®



Index

Spirit N1/N2 Specification---------------------eoeceeov P2
ASS el b YA & e I S e P3-P7
Shocks & Chassiss Assembly------==========-==mmmmomomomaee P3
EroneIREaWASS e MBIVt teteeibE b S e eSS P4
Engine & Central Tranmssion Assembly--------------------- P5
O L e ittt P6
SIELT [SEIF U]ee) e ar=mmmmmmmmmmmmmmmmmmmom s s P7
S S ey St P S e e P8
Spirit EBD/EBL Specification--------------------------- P9
Assembly | Diagrams==============c=c==c==ce=====a=---- PO
Chassiss & Motor & Steering Assemby------===-======------ P10
SwanlbarUpgrade s P11
S S ey St € S e e P12
Part List------meoomo oo P13-P21
B A A S e e s P13-P20
U pgrad el e S b e e e e e e oot S P21

Page 1 of 21



RiH1006 SPIRIT NX (singls spssd)

RH1006 Specs. : ) .
Light & High Impact Rear Susp. Arms

1, Length: 415 mm Adjustable Knuck (e Arm
\
2. Width: 255 mm \ / , Re-inforced Body. Posts
X Big Bore Shocks for Stable Running — N f //

3. Height: 142 mm == /

s
4, Wheelbase: 275/280 mm ow: G4 pomtbox. dasiy ~ oA > Mar Excalr i ok

~— -
-

5. Gear Ratio: 9.1:1
6. Tyre; 088%34 mm ( FRONT )
88%39 mm ( REAR ) Grub Screws for Adjusting -
' Ground Clearance
7« Weight: 1840 g ( SPIRIR N1 )

= HOT! a0 .a0d Single spesd Systen

__—~ Front Chassis Brace

Pull Start Engine —
with Slide Carb.

Low CG gearbox
Standard Equipments:

2-piece chassis design design

1. Steering Servo: 3kg/cm for easy upgrade 7
2, Throttle Servo: 3kg/cm

i
85¢c Fuel Tank ~
3. Engine: G018 or s 16 ARSI A

4. Radio: 2CH AM

\
Light & High Impact
Front Susp, Arms

/' Big Bore Shocks for Stable Running
Quick Resposen Steering /
Design with CVDs

RH1007 Specs. :

| Length: 415 mm Ad justable Kauckie Arm Light & High Impact Rear Susp.Arms
. \
s /Migsiie: 290w Big Bore Shocks for Stable Running. — / iBestaferesd)bedy fests
3. Height: 142 mm =T ‘ §i
/
4. Wheelbase: 275/280 mm Pk - Water Proof RX box

Low CG gearbox design -
< >
5, Gear Ratjo: 6.1:1 (H)

- ey p ot
9.1:1 (L) s a 7 HOT! -~ 4W0_snd Two Speed: System
6. Tyre: 088%34 mm ( FRONT )Grub Screws for Adjusting -
288%39 mn ( REAR ) Ground Clearance
7« Weight: 1900 g (SPIRIT N2)

Pull Start Engine =
with Slide Carb. / — Low CG gearbox

design
Standard Equipments: 2-piece chassis design”’
1. Steering Servo: 3kg/cm for easy upgrade

N Light & High Impact

Front Susp. Arms

2. Throttle Servo: 3kg/cm
3. Engine: GO.18 or SH. 18
4. Radio: 2CH AM

85¢cc Fuel Tank 7

Big Bore Shocks for Stable Running

/

Quick Resposen Steering
Design with CVDs

Page 2 of 21



FRONT & REAR SHOCK ASSEMBLY

Fraont Shocks

Chassis Assembly

10222
Ve
A
10109<
10226
o= o
e -
__ RH5102(M3)
10001 \ wms
c _\\
: 10103
10105 §
|mo7 . ;
/x- —
e 3
gg==_ J >~
- 10110
10110 4-
10111 —— =
10214 fﬂ 10220
(Dia. 3-1)
‘03'5\ o e

‘ 10247 (M3%8)

10247 (H3%8) v
I0330

10157\
10137

) 10240 (M3*8)

10310 ———

10247 (M3%8) —4

10248 (M3%12) \
10247 (M3%8) YK&

\ 10248 (M3%12)

223 (10454
e 10135 10 23 (10%5%4)
\, , T 10135
10248 (M3%12) 10240 (ua*e)
e 10223 (10%5%4)
10216 \, / 10135 — ‘ ?\
“ =

10247 (M3%8)
&7

Rear Shocks

~10222
/
1 .=
10109/
- / 10226
. __—— lomn
. ‘-
RH5102 (M3)
aw—— @ =
_? 10106

10108 - T 10237(E2.5)

// 4\
Ny
19108 = \\10104
10224 ( -

=3
—
=

— 0110
o0 ——__, ' ‘J
— -vd
oy —— N Si=
10214—""”'“ 10220
- mooz/
(Dia. 3-2)

b ~\

Ay
10220 —— & \ N 10247 M3v®) i0ad
10248 (W3%12) //,\ 10136 S
10316 “ / & 10158 \ 10240 (W3+8)
B O M 10215 /
T Tom i | 10247 (M3*8) — (\
fsutton Hosd Hex Scrow| e 5 l 8 ,J_,_’-—10l56
L= 21 ¢
Fiat Head Hex pu e 5 10154 . (D o 3_3)
Echip ] - ' 10247 (M3%8) (_53
Ball Baaring O

Page 3 of 21



10233 (10%5%4) N

~
10145~

K 10114
RH5562 (M3+8)

(Dia. 4-1)

Gearbox Assemb!y

10233 (10%5%4) ~-RH1006/1007/1017
10234 (10%5%4) ~RH1016
/

\ 10233 (10%5%4)

Tee oo seEC o 10245 (M3%18) 10251 (M3*36)
Hound Haad Self - ai i I \
Tapping Hex Soran \ 10248 (M3%12) 85125(M3%10) /
s om b (] w2 I \\ //‘V /)J')
Cop Meod Hex Sorev | [umm | — 08 | \ JIREN J .
o — /
Y - I—
Flat Hesd Hex b= %‘24 /,
<17
sot s o 10251 (M3#36) :
M4e10 — =
Ring Sa1f Topping T s 10101
Sore 10120 -
=3
Yasher o503 140.2 RH5118 (M4%10) & W
Nyton Lck Mot = w“ » Assembly,
4
€ elip (%] ©.5
1
S @ aemer
stowmine | () [ 85144 (344) gl
=5 N
& 10115 85125 (M3%10) N\ N\,
Te—
RH5562 (M3%8) , 10221 . — 10248 (M3x12)
10114~ 3§ 10249 (M3%14)

\ ———10249 (W3%14)

S
10329

85127 (M3*18)

0232 (15%10%4) ~RH1006/1007/1017
10152 (15%10%4) -RH1016

ia.4-2) o) (Dia. 4-3)
- :
10003~
|o1sz\
__ RH5102(N3)
85185 (us*zs) ?
10248(M3*12) w BOM
TYPE 100N SPEC orY
Rear Assmebly / Gearbox e .
aiiﬁmhl Tapping Hex Screw
10121 \ » ‘¥ Button Head Hes (e —'E‘%
10249 (M3*14) — o e e
5; Cop Maod Hex Serer | [ E‘ﬂ]’g
10249 (M3%14) 10e6;== it '8("4*{0) \ \ —7
/ \. Flat Head Hex == ] 4
10318 < . ﬂ \ ) —
\ | / o 10230/ 4 85034 . e .
~10102 Jl uexio £
10312 == ‘) Ring Self Tespin
10217 — /loszsf B P\ Bl ‘J‘, | E 2 2
o X
\ = Vasher a6, 190.2 2
e 10118 \ 4 T 10241 (H3¥10) »
10117 —_ \ / = My fon Lock Nut - W 3
_ W/ 10251 (N3%36)
10233 (10%5%4) ~— 2 , = i .
) S 0 / ® 7 85125(M3%10) S\ Eelip ) 5 .e; | :
Q ‘ / = z ~ o Ring =3 R
/_/@ 10228 ’ 10165 101217 X o a2 e 5
/ &1 501004 2
18482 85184 (3%4) L — e ©) .

A 10245 (M3*18)

10241 (M3%10) — |

-
'~

10318
10314 -

R

BSIBAMINI2) —— Ny geiBa(MaxIZ) <~

Page 4 of 21




TYPE

Round Mead Sel4
Tapping Hex Screw

BOM
1008
o
Button Hasd Hex [ e 3
D
|
»

SPEC oY

Engine Assembly

Serew

Cap Head Hex Sorev

Flat Head Hax

PO010 GO . 18 Engine w/glow plug

Set Serev POO11 SH . 18 Engine w/glow plug

Vasher

Nylon Lock Mut

0'Ring
Ball Bearing
/10246 (M3%28)
y,
/]
/) _B5118(N3*15)
N F |
I RH5102 (M3)
RHS117 (M4*4) L §7
\\ ’ ,
z &
\ s
@ 85118 (M3%15) 4{* ,‘**‘n ol
‘/“' [ 3 \\
/ sz RHs102(4) E ~
/ (single speed 16T) /& ~10173
L S RH5102(H3) L
& : / —a—
19288~ | o \ 10240 (Wax®) S—— &
RH5562 (M3*8) Taa1 2
a S~ 10323
/, (Two speed 21T)
/
85125 (M3*10) (Dia.5-1)
, 10133
10005 10174 — /,/

SPIRIT NI Central

T 5 RH5190 (E4)
-FARMSS.1 Q0 RHS116 (M3+3) o RHGTI7 (Hed)
\\ |’
o~
= \
B O M 10174 \ & >
TYPE 1o SPED oY &‘ 10247 (M3*8)
10250 (M3%20)
Cap Hoad Hex Scres |  [Jrmm 3010 2 N 10175 \
N
Flat Head Hex Y :j; : N ) 10233 (10%5+4)
o @ - ! ) e 10228
Eeiip ') o 3 \  RH5190 (E4)
\\
Bal ) Baaring o s10nases 2 10233 (10%5%4) (D s 5_2)

\'\\ "\\ "‘\\ & 10247 (H34B)
e \\ 1076 g
\

/
/ \\‘
AT 110243 (M3%10 1/2T)

10006 —

SPIRIT N2 Central

Tranmssion
(Dia. 5-3)
BOM
TYPE oo SPEC
Cap Hesd Hex Sorav == w3010
Flat Mead Hex | :'; ;
[ ] s ! )
Set Sorev et . = _RH5117 (M4%4)
| ;D. — )
Eclip (%] vt 1 t - A ./ /
Ora Yay Bearing 6; Q10005 395 4 1 SR ./
Ball Besring O

Page 5 of 21



10240 (M3%8)

& »;/"\
ot e o / |\
. , ) |\
£ N / \ \\
10164 < \

v )
10240 (N3%8) ~. STt 0’."""«, \“ it
Secl *10) — Y- \
N . . : J\t |\ RHS116(Max3)
/
- f001) ————>
ﬁ e 10225

10161 —

- 10240 (M3%8)

Steer ing Servo
Throttle Linkage

(Dia: 6-1) ﬁ
gl

=
S

10241 (M3%10) =

HOO12

~

b
85179(3¥18) — I o
| F Receiver Assembly

(Dia. 6-2)
10160
10160
(Dia. 6-3)
| N 10004
4{:_/»"_‘,,.7—»"”& \\
04703 S—— g a [
Fuel Tank i '
Front Tyres | i
- 10305/10307 10156
v 10237 €2.8) ) (Dia. 6-6)
10300/10302 ——

10256 (3%6) ——

(Dia. 6-4) B 10240 (M3%8)

N1
] b/
Rear Tyres 10240 (W38) ~_ R l
N :
= | C—————

__10306/10308 K
10158 —

10301/10303 — —
10247 (M3%8) —

(Dia. 6-5)

Page 6 of 21



Spirit N1 and N2 are almost in structure but the central

transmission (Diagram 5-2 and 5-3).
For hobbiests, we have optional front and rear sway bar

for upgrade, which adds higer racing performance,

Optional Front & Rear Sway Bar #10325.

10301/10303 —

10300/10302 —

RH5103 (M4) —_

10219
RH5116 (M3%3) \
AL )\
10223 _ s R N\ 7 S~
— 10244 (M3%14)
{o2sgEmn 2 |
10326 — ’
10218 — }
//‘ ‘ j

10289 (H346) < e ']

(Dia. 7-1)

(Dia. 7-3)

Page 7 of 21



Assembly Stepss

1. Fasten the fuel tank posts 2, Assemble Chassis. (See Dia. 3-3) 3. Assemble the front assembly 4, Assemble the rear assembly
to the chassis, then the fuel to the chassis. (See Dia. 4-1) to the chassis. (See Dia. 4-4)
tank assembly. (See Dia. 6-6)

- 10240 (N3%8)
e

1 — at'nzs(maano)x‘1 4 i

10247 (M3%8) <

: 1y 5
5, Tighten the wheels. 6. Assemble central transmission and 7. Tighten the engine assembly
(See Dia. 6-4 or 6-5) rear central drive shaft to the to the chassis. (See Dia. 5-1)
chassis. (See Dia.5-2 or 5-3)
2
10165~ 10320
2 S

2,

/l'
85125 (M3%10)

\/
10240 (M38)

4 M 0247(3%8)

8. Finally assemble the receiver box assmbly, throttle/steering servos assmbly to the chasis. Setup the radio system and

then assmble the cutted body to the body posts. (See Dia. 6-1, 6-2, 6-3)

RO069/R0072/R0073 -

R0075/R0076/R0077

\
\

\

10241 (M3%10)

Page 8 of 21



RKH1016 SPIRIT EBD ¢Brushed)
RH1017 SPIRIT EBL, (Brushiess)

Specs. :

1. Length: 415 mm

2, Width: 255 mm

3. Height: 142 mm

4, Wheelbase: 275/280 mm

5, Gear Ratio: 8.3:1

6. Tyre: 088%34 mm ( FRONT )
288%39 mm ( REAR ) Big Bore Shocks for o

7+ Weight: 1710g ( SPIRIT EBD ) S5 Rimnicy

1650g ( SPIRIT EBL )

v

v

y Adjustable Knuckle Arm

e Light & High Impact Rear Susp.Arms

Low CG gearbox. __
~
design
e S|ipper System for Spur Gear Protection
Grub Screws for —
Adjusting Ground Clearance
~ Reinforced Upper Plate

/
2
L

2-piece chassis design —

for easy upgrade

Qualified Electronics System \\ Big Bore Shacks for

Stable Running
Standard Equipments:
1. Steering Servo: 3kg/cm
ZuiMatars E50: (CSRIRIE-ERRS) Quick Resposen Steering Design with CVDs — \

3650  ( SPIRIT EBL ) ‘Light & High Impact Front Susp: Armis
3. ESC:  300A ( SPIRIT EBD )

60A ( SPIRIT EBL )
4. Battery: Ni-MH SC1800mAh 7.2V ( SPIRIT EBD )

Li=Po 2700mAh 7.4V =25C ( SPIRIT EBL )

5, RADIO: 2CH A M ('SPIRIT EBD )

2CH 2.4GHz ( SPIRIT EBL )

" Low CG gearbox design

Page 9 of 21



SPIRIT EBD and SPIRIT EBL are converted from SPIRIT N1, having same front assembly. Please refer to Dia.4-1.

And the rear assmbly is all same as SPIRIT N1 but without

: ; | {0248 (M3#12
center outdrive cup(see Dia. 10-2) __T )
10220— e | _ 10248 (M3%12)
Attention: SPIRIT EBD and SPIRIT EBL are only different in ESC, = | _//
10216 t ) | 10318
r : — P
motor battery, charger and radio % — o 10286 (E8) % > — {0248 (N3H12)
— 0285 —— @ © X '
10247 (M328)
t 10135 ——— ~_
Central Assembly P
— 10240 (43+8) 1A=
10235 — 1S
7 10310 Sl o
10146 4= 85034 i ~ 10240 (M3%8)
< b 10135
A 85125 (H310) \
=2 — 3 \
85184(3%12) St Vo
10247 (N3%B) ne_ ' 10330 ~b X/
= -~ \/
) o N 10247 (M3%8)
10326 — __g:_i.q‘l" 10247 (M3*8)
10188
10189 ——— = e
85034 —
X b
. /,/ b J
(Dia. 10-1) 10326 - b= 10247 (Wax8)
: B
bR i
\\:J_’_// .
10247 (M348) Steer ing Assembly
Rear Assnmh-lx ESC 1018? N | 10240 (3+8)
- |,' ,-f';
' H0026 (SPIRIT EBL) ' TR
s
SHOPY/H R0 \ H0027 (SPIRIT EBD) § R
,-"./ I 1 / F
.

No Outdrive Cup
compar ing SPIRIT N1
(Dia. 10-3)

(Dia. 10-2)

10197
10195 |

Motor Assembly

10162 (15%10%5) -RH1011

10199
=

/
‘ _ RH5117 (Ma*4)
- ‘/

10232 (15%10%5) ~RH1012 HOOT4RX
. HO0OT (AM) (2. 4GHzZ)
10196 H0029 (Brushed) / /
", o r.’ lfrl
10192 N o . /
10193 N
e . !
R
— H0028 (Brush|ess) (D;a 10—5)

10200

] —L “'\H\
/ T~
/ / \ ﬂ S 10247 (M3%8)
gs1s2wsk10) <— @ [\

/
10324

L RHS117 (H44) RH5117 (M4%4)

Page 10 of 21

(Dia. 10-6)

/ n
§ / \/' il “o21s
[ O\

\ Y
HOOTT — w2 \“‘-Q-,.r' 10220
==y == H_M. 103186
~
=
S
“‘\..\

(Dia. 10-4)




Spirit EBD and EBL is almost same but in electronics. Spirit EBD comes with brushed system and Spirit
EBL with brushless system For hobbiests, we have optional front and rear sway bar for upgrade,

which adds higer racing performance.

Other assemblies please refer to Page 10 and Spirit N1 instructions;

Optional Front & Rear Sway Bar #10325.

10219

RHS116 (M3%3) |

v\

10223 . |

10220 — V”' T 10244 Mak14)
10326 —— ~
10218
g ] ‘
S (] —
] 10239 (M3%6) = ,
’ ‘ 10210 o
e /
RH5116 (H3%3) ~ /o :
g 10219
10220
(Dia. 11-1)
e § -
(Dia. 11-2)
10301/10303 —__
Wheel ie Pack:

In order to increase the stability operation
under top speed for “Super Player”, who plays
the car with 3S lipo and running cock-up, we
design a wheelie system for option,

Optional Front & Rear Sway Bar #10922.

10300/10302 ==

(Dia. 11-3)
RH5103 (M4) —
=

10241 (M3+10)

(Dia. 11-4) 10239 (W3+6)

Page 11 of 21



ASSEMBLY' STEPS3

1. Assembly center chassis part(See Dia. 10-1) 2, Assemble front assmbly to 3. Assemble rear assmbly to

chassis front. (See Dia. 4-1) chassis rear part. (See Dia. 4-4)

85125310 —_ .

1 83125010 — X 1
5. Mount the wheels. 6. Mount the motor assembly and 7. Assmble steering servo
(See Dia. 6-4., 6-5) central drive shaft. (See Dia.10-6) and |inkage. (See Dia. 10-4)

7‘)‘ 10329~
= W /
/) \
Srd
10247 (M3%8) — & \
// RH5103 (M4)

3

b S

RO069/R0072/R0073 X

R0075/R0076/R0077
N

Page 12 of 21



GCommon Part List

10101 — Front Shock Tower 1pc

RH1006/RH1007/RH1016/RH1017

10102 —Rear Shock Tower 1pc

10019-Front Shocks 2pc{(Nylon Caps)

RH1006/RH1007/RH1016/RH1017

10001-Front Shocks 2pc (Alum Caps)

4 4

I

(T
> oy

RH1006/RH1007/RH1016/RH1017

10002-Rear shock tower 2pc(Alum caps)
10020-Rear shock tower 2pc(Nylon caps)

.

= gy

16/RH1017

(=

RH1006/RH1007/RH1

10103-Front Shock Spring 2pc

MAAA AR
(IRTAVARYATAIL|

AN A AN
WUV V VU

RH1006/RH1007/RH1016/RH1017

10104-Rear Shock Spring 2pc

WMAAA AN
[ TARTRTRTRIAL
WAAANANM
[ TARTRTRTRIAL

RH1006/RH1007/RH1016/RH1017

10105-Front Shock Shaft & Piston

Set 2sets

i |
g

RH1006/RH1007/RH1016/RH1017

10106-Rear Shock Shaft & Piston

Set 2sets

B B
4 k

RH1006/RH1007/RH1016/RH1017

10107-Front Shock Body 2pc

RH1006/RH1007/RH1016/RH1017

10108-Rear Shock body 2pc

RH1006/RH1007/RH1016/RH1017

10109-Shock Upper Cap 2sets

a a
OO0

RH1006/RH1007/RH1016/RH1017

10110-Shock Lower Caps 2sets

00 O
00O

RH1006/RH1007/RH1016/RH1017

10111-Shock Lower holder & Adjust

Ring 2sets
h =4 I‘I'I
h = o I'I'I

RH1006/RH1007/RH1016/RH1017

10114-Steer ing Knuckle Arm 1set
] ]
P [ ]

RH1006/RH1007/RH1016/RH1017

10115-Upr ights 2pc

RH1006/RH1007/RH1016/RH1017

10117-Rear Hub Carrier 2pc

|

RH1006/RH1007/RH1016/RH1017

10118-Rear Drive Shaft 2pc

A

RH1006/RH1007/RH1016/RH1017

10120-Front Susp. Holders 2pc

~

RH1006/RH1007/RH1016/RH1017

10121-Rear Susp. Holders 2pc

N

RH1006/RH1007/RH1016/RH1017

10123-Gearbox Housing Set 2pcs

o

RH1006/RH1007/RH1016/RH1017

A

RH5526-Diff 16T Gear Washer 6pcs

RH1006/RH1007/RH1016/RH1017

10124-Diff.Drive Gear w/pin 2sets

-2
>

RH1006/RH1007/RH1016/RH1017

10003-Diff Gearbox Set 1set

RH1006/RH1007/RH1016/RH1017

10125-Diff Case 2pcs

RH1006/RH1007/RH1016/RH1017

Page 13

of 21




Common Part List

10126-Diff Drive Spur Gear 2pcs

38T

~ TN

RH1006/RH1007/RH1016/RH1017

10127-Diff Drive Gear 2pcs
13T

RH1006/RH1007/RH1016/RH1017

10128-Diff Bevel Gear S. 4pcs

RH1006/RH1007/RH1016/RH1017

10129-Diff Bevel Gear B. 4pcs

RH1006/RH1007/RH1016/RH1017

10130-Diff Pin 2pcs

e
SN

RH1006/RH1007/RH1016/RH1017

10131-Washer b6pcs

RH1006/RH1007/RH1016/RH1017

10132-Diff Drive Cup 4pcs

YYyY

RH1006/RH1007/RH1016/RH1017

10133-Center Coupler 3pcs

HHH

RH1006/RH1007/RH1016/RH1017

10135-Servo Saver (GP) lset

RH1006/RH1007

10136-Servo Saver Post 2pcs

RH1006/RH1007/RH1016/RH1017

10137-Steering Ackerman

" Ll

RH1006/RH1007/RH1016/RH1017

10145-Whee| Hub 4pcs
R e

RH1006/RH1007/RH1016/RH1017

10146-Antenna Pipe Set 2sets

RH1006/RH1007/RH1016/RH1017

10147-Servo Saver (EP) lset

RH1016/RH1017

10300-Front buggy tyre set 2sets

RH1006/RH1007/RH1016/RH1017

10301-Rear buggy tyre set 2sets

RH1006/RH1007/RH1016/RH1017

10302-Front buggy tyre set 2sets

RH1006/RH1007/RH1016/RH1017

10303-Rear buggy tyre set 2sets

RH1006/RH1007/RH1016/RH1017

10304-Front Rim 2pcs
10332-Rear Rim 2pcs

RH1006/RH1007/RH1016/RH1017

10305-Front tyres & inner
foams 2sets

= e

RH1006/RH1007/RH1016/RH1017

10806-Rear tyres & inner
foams 2sets

o

RH1006/RH1007/RH1016/RH1017

10307-Front tyres & inner
foams 2sets

RH1006/RH1007/RH1016/RH1017

10308-Rear tyres & inner
foams 2sets

RH1006/RH1007/RH1016/RH1017

10309-Front CVD 2sets

.

0?9” -

RH1006/RH1007/RH1016/RH1017

Page 14 of 21




Part

List

10330-Chassis Front Part 1pc

RH1006/RH1007/RH1016/RH1017

10310-Front Bumper buggy 1pc

RH1006/RH1007/RH1016/RH1017

10311-Front Lower Susp. Arm 2pc

RA

RH1006/RH1007/RH1016/RH1017

10312-Rear Lower Susp. Arm 2pc

RH1006/RH1007/RH1016/RH1017

10313-Wing Bracket 1set

RH1006/RH1007/RH1016/RH1017

10314-Wing Holder iset

O o
O up

RH1006/RH1007/RH1016/RH1017

10315-Buggy Body Mount 1set

7~ #

RH1006/RH1007/RH1016/RH1017

10316-Servo Linkage 1pc
o7 32— "1
10317-Front Upper Susp. Arm 2sets

S
e

RH1006/RH1007/RH1016/RH1017

10318-Rear Upper Susp.Arm 2sets

= @D
= =0

RH1006/RH1007/RH1016/RH1017

10319-Steering Arm 2sets

RH1006/RH1007/RH1016/RH1017

10320-Central Dongbone R. 1pc

-
O

RH1006/RH1007/RH1016/RH1017

10321-Chassis Plate Rear Part 1pc

RH1006/RH1007

10151-Manifold Gasket 6pc

a —r—d
& &

RH1006/RH1007

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8%5%2.5 6pc

000
Q00O

10154-Servo & Upper Plate Mounts
1set

bl

RH1006/RH1007

10156-Upper Plate 1pc

RH1006/RH1007

10157-Upper Steering Plate

RH1006/RH1007

10004-Fuel tank Set 1set

P

e

RH1006/RH1007

10158-Fuel Line 2pcs

)
i

RH1006/RH1007

10159-Front/Rear Chassis Brace

.
N\

RH1006/RH1007

10160-Receiver Box 1set

RH1006/RH1007

85026-Switch Cover 2pcs

RH1006/RH1007

10161-Servo Horns

. &

RH1006/RH1007

Page 15 of 21




Part List

10162-Chassis Brace mount 1pc

"o

RH1006/RH1007

10163-Stopper bpcs

@ ¢ @
\'\ ‘Q._ \"\
RH1006/RH1007

10164-Throttle Linkage 1set

(]
— ‘mmuwl »—d

RH1006/RH1007

10165-Central Dongbone F. 1pc

-
£

RH1006/RH1007

P0010-GO. 18 engine 1pc
P0011-SH. 18 Engine 1pc

RH1006/RH1007

10167-Air filter 1Set

O

RH1006/RH1007

10168-Tuned Pipe 1Set

-

RH1006/RH1007

10169-Si |l icone Coupler 1Set

=

RH1006/RH1007

85195-Zip Tie bpcs

RH1001/RH1002/RH1011/RH1013

10170-Manifold 1Set

2

RH1006/RH1007

85035-F |ywhee| 1pc

s

RH1006/RH1007

85087-Clutch Nut 2pes

RH1006/RH1007

85045-Clutch Shoes & Springs

‘Q

RH1006/RH1007

10173-Engine mount 2pcs

RH1006/RH1007

10331-Clutch Bel | (16T) 1pc

"

RH1006

10322—Clutch Bel | (21T) 1pc

<

RH1007

10005-Central Transmission
Complete 1Set(Single Speed)

RH1006

10174-Central Transmission
Bulkheads 2pcs

RH1006/RH1007

10175-Brake Post 1Set

RH1006/RH1007

10176-Brake Set 1set

N

RH1006/RH1007

10177-Brake Cup 2pcs

U U

RH1006/RH1007

10178-Single Speed Shaft w/pin

RH1006

10179-50T Gear (Single Speed) Ipc

RH1006

10006-Central Transmission
Complete 1Set (Two Speed)

RH1007

Page 16 of 21




Part List

10180-Two Speed Clutch 1Set

RH1007

10181-Two Speed Shaft Tpc 1

RH1007

0182-50T Two Speed Gear 1pc

RH1007

10183-45T Two Speed Gear 1pc

RH1007

10188-Battery Post 2sets

10189-Post for Rear Spur Gear

10190-Motor Mount (EP) 1pc

10191-Slipper Complete (EP) 1set

——

— 1t

RH1016/RH1017

10192-S| ipper Pad (EP) 2pc

RH1016/RH1017

10185-Battery Cover (EP)  1pc
Cover 2pc
RH1016/RH1017 RH1016/RH1017 RH1016/RH1017 RH1016/RH1017
10194-65T Spur Gear (EP) 1pc

10193-S1 ipper Gasket (EP) 2pc

OO

RH1016/RH1017

RH1016/RH1017

10195 — Slipper Shaft(EP) Tpc

10196-S| ipper Spring Bracket
(EP) Tpe

10197-S| ipper Spring(EP) 1pc

-—
=~
= H -—
—
RH1016/RH1017 RH1016/RH1017 RH1016/RH1017 RH1016/RH1017

10198-S ! ipper Coupler (EP) 1pc

10199-Slipper Drive Cup 1pc

RH1016/RH1017

10200-BEARING BRACKET (EP) 1pc

RH1016/RH1017

10323-Pinion Gear 23T (EP) 1pc

lml

RH1016/RH1017

10324-Sway Bar 2Sets
i i

L4 e
i 4

RH1006/RH1007/RH1016/RH1017

10325-EP Chassiss plate lpc

e tal
A
. _-I
. .
" )
I .
Y 5
. -

RH1016/RH1017

10326-Rear Spur Gear Cover (EP) 1pc

> |

RH1016/RH1017

10327-Upper plate (EP) 1pc

RH1016/RH1017

10328—Center Drive Shaft (EP) 1pe

RH1016/RH1017

Page 17

of 21



Part List

10216-Steer ing Linkage Bal |

85034-Body Clip(Medium Size) bpcs

'\“\

~

0N

N

85029-Body Clip(Small Size) épcs

QS
S

10214-Shock Ball End 6bpcs

g4 &
g4 ¢

10215-Servo Link Ball End 6pcs

PPP
PPP

End 6pcs

10217-Rear Upper Linkage Bal
End 6pcs

o o o

o o o

| 10218-Sway Bar Fix Plate 6pcs

8688
B8 B

10219-Sway Bar Holders 6pcs

i 8
i 8

C=0D C=D

10220-Bal| A 6pcs

10221-Bal | B 6pcs

" > >

[P ~ ~
D -

10222-Bal| C 6pcs

P ol

-

g
T,

<
A8
Y
L

10223-Bal| D bpecs

f

P

10224-Shock O-ring(Lower) 6pcs

10228-Pin ¢ 2%10 6pcs

10225-Diff O-ring Seal épcs

0060
0060

10226-Shock Seal Cover 4pcs

10227-Tuned Pipe Seal & Fuel
Tank Seal 1set

OO

10232-Bal | Bearing 15%10%4 épcs

10229-Pin ¢ 2%11 6pcs

10329-Hinge Pins (long & short)

1sets

10231-0ne Way Bearing 3pcs

£

10233-Bal | Bearing 10%5*%4 épcs

olele,
000

10234-Metal Bushing 10*5%4 épcs

10235-Bal | Bearing 8%5%2.5 6pcs

000
000

Page 18 of 21



Part List

10236-E clip—-8mm 4dpc

RH5190-E clip-4mm 6pc

10237-E clip—2. 5mm 6pc

RH5102-Ny lon Lock Nut M3 6pc

RH5103—Ny lon Lock Nut-M4 6pc

85148-Round Head Self Tapping
Hex Screw 2%6 4pcs

TTTT

10238-Round Head Se!f Tapping
Hex Screw 2%10 6pc

HHTTT

85179-Round Head Self Tapping
Hex Screw 3*%15 8pc

T

10239-Round Head Self Tapping
Hex Screw M3%6 6pc

TTTTNY

10240-Button Head Hex Screw
M3%8 6pc

TTTTTY

10241-Button Head Hex Screw
M3%¥10 6pc

TTTTTT

85184-Button Head Hex Screw
M3%12 Bpc

TTTTIT

10242-Button Head Hex Screw
M3*14 6pc

TTTTTT

85144-Ring Self Tapping Screw 3*4 4pc
10256-Ring Self Tapping Screw 3*6 6pc

TEEYT

RH5116~-Set Screw M3*3 6pc

RH5117-Set Screw M4*4 6pc

RH5118-Button Head Hex Screw
M4%10 6pc

RH5562-Cap Head Hex Screw M3*8 6pc

T

10243-Cap Head Hex Screw
M3*10 6pc

T

85182-Cap Head Hex Screw M3*10 6pc

10244-Cap Head Hex Screw
M3%14 6pc

M

85118-Cap Head Hex Screw M3*15 6pc

[T

10245-Cap Head Hex Screw
M3%18 6pc

85185-Cap Head Hex Screw M3*25 6pc

Page 19 of 21




Part List

10246-Cap Head Hex Screw M3#28 6p

Il

10247-Flat Head Hex M3*B fpc

TITTTY

85125-Flat Head Hex Screw M3%10 8p

ITTT
ITTT

10248-F |lat Head Hex Screw M3*12 6p

TTITIT

10249-F |at Head Hex Screw M3*14 6pj

T

85127-Flat Head Hex Screw M3%18 3p

Il

10250-F lat Head Hex Screw M3#%20 6p

il

10251-Flat Head Hex Screw M3#36 6p

TTTT
111

HO068 2.4G FS-GT2 TX&RX

t

HOO14 — 2.4GHz Transmitter lpc

HO072 ks 45A ESC 1pe

HO050-400A ESC 1pc

HO028 - 3650 Brushless Motor 1pc

Y

H0029 — 550 Brushed Motor 1pc

HOO30 — Ni-MH 7.2V 1800mAh
HOO31 — Ni-MH 7.2V 3000mAh

1pc
1pc

—_—

HO012 — Battery Case 1pec
RH5189 - Receiver Switch lpc

0

HOO11 = 3kg/cm Servo 1pc

N

RO068- Clear Body (GP)
RO069- Clear Body (EP)

ipc
ipe

ROO70- Printed Body (GP)
RO072- Printed Body (EP)

1pc
1pc

ROO71= Printed Body (GP) 1pc
R0O073~ Printed Body (EP) 1pc

ROO74- Printed Body (EP) 1pc

RO075-Buggy Tail Wing (Black) 1pc
ROO76-Buggy Tail Wing (Brown) lpc
ROO77—Buggy Clear Tail Wing Ipc

85274-Li-Po 2700mAh 7.4V 1pc

10253 - 1/10 Charger CE 1pe
10254 - 1/10 Charger UL 1pe
10255 - 1/10 Charger BS 1pc

Page 20 of 21







